SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

Conducted Spurious Emission

LTE Band 4 / 1.4MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.20 dB Mode Auto Sweep

pectrum

Ref Level 0,00 dBm
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purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 895.04998 MHz —45.46 dBm -32.46 dB 30,000 MHz 1,000 GHz 1.000 MHz 887.77861 MHz -45.62 dBm -32.62 db
1.000 GHz 1.700 GHz 1.000 MHz 1.61622 GHz -45.74 dBm -32.74 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.62006 GHz -45,37 dBm -32.37 de
1.765 GHz 3,000 GHz 1.000 MHz 2.51213 GHz -44,30 dBm -31,30 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.43867 GHz -44,31 dBm -31.31d8
3.000 GHz 5.000 GHz 1.000 MHz 6.89393 GHz -40.16 dBm -27.16 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.93592 GHz -40.14 dBm -27.14 db
9.000 GHz 13.000 GHz 1.000 MHz 12.65729 GHz -40.03 dBm -27.03 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64879 GHz -40.13 dBm -27.13 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.53375 GHz -36.47 dBm -23.47 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.55000 GHz -36.46 dBm -23.46 dB
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{ )il ) [| 2 ( J J e

Highest Channel / QPSK

Spectrum EP
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 90765367 MHz -45,52 dBm -32.52 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.61867 GHz -45.61 dBm -32.61 d8B
1.765 GHz 3.000 GHz 1.000 MHz 2,49937 GHz -44.36 dBém -31.36 d8B
3.000 GHz 9.000 GHz 1.000 MHz 6.89993 GHz -40.04 dBm -27.04 dB
9.000 GHz 13,000 GHz 1.000 MHz 1264529 GHz -40,09 dBém -27.09 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.54916 GHz -36.37 dém -23.37 d&
i
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SPORTON LAB.
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Report No. : FG271545B

LTE Band 4 / 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spe ¥
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
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purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 937.70865 MHz -45.49 dBm -32.49 dB 30,000 MHz 1,000 GHz 1.000 MHz 973.09595 MHz -45.40 dBm -32.40 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.61622 GHz -45.41 dBm -32.41 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.59978 GHz -45.63 dBm -32.63 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.96893 GHz -44,05 dBm -31.05 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,48497 GHz -44,32 dBm -31.32 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.91392 GHz -40.02 dBm -27.08 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98892 GHz -40.27 dBm -27.27 db
9.000 GHz 13.000 GHz 1.000 MHz 12.65829 GHz -40.15 dBm -27.15 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65029 GHz -40.26 dBm -27.26 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.52291 GHz -36.38 dBm -23.38 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.54500 GHz -36.39 dBm -23.39 d&
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Spectrum
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep
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Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 817,00400 MHz -45,48 dBm -32.48 dB.
1.000 GHz 1,700 GHz 1.000 MHz 1.57424 GHz -45.36 dBm -32.36 dB
1.765 GHz 3.000 GHz 1.000 MHz 2.96111 GHz -44.21 dBm -31.21 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.89643 GHz -40.12 dBm -27.12 dB
9.000 GHz 13,000 GHz 1.000 MHz 1264229 GHz -40.24 dBm -27.24 dB
13.000 GHz 18,000 GHz 1.000 MHz 1552958 GHz -36.46 dBm -23.46 d&
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LTE Band 4 / 5SMHz

Spe ¥
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
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purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 834.54003 MHz -45.38 dBm -32.38 dB 30,000 MHz 1,000 GHz 1.000 MHz 800.86707 MHz -45.36 dBm -32.36 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.68583 GHz -45.48 dBm -32.48 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.65295 GHz -45.41 dBm -32.41 dg
1.765 GHz 3,000 GHz 1.000 MHz 2.47304 GHz -44,08 dBm -31.08 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.52324 GHz -44,16 dBm -31.16 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.52142 GHz -39.91 dbm -26.91 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.94192 GHz -40.17 dBm -27.17 db
9.000 GHz 13.000 GHz 1.000 MHz 12.64229 GHz -40.20 dBm -27.20 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65379 GHz -40.23 dBm -27.23 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.54083 GHz -36.38 dBm -23.38 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.55166 GHz -36.34 dBm -23,34 d&
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Spectrum
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SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dBm - - Al e
Wl el o
=50 dBi
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 966, 79410 MHz -45,40 dBm -32.40 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.63476 GHz -45.47 dBm -32.47 dB
1.765 GHz 3.000 GHz 1.000 MHz 2.63600 GHz -44.08 dém -31.08 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.95142 GHz -39.99 dim -26.99 dB
9.000 GHz 13,000 GHz 1.000 MHz 1264929 GHz -40.17 dBm -27.17 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.52875 GHz -36.35 dém -23.35 d&
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LTE Band 4 / 10MHz

Spe ¥
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 948.85807 MHz -45.50 dBm -32,50 dB 30,000 MHz 1,000 GHz 1.000 MHz 996.36432 MHz -45.35 dBm -32.35 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.66834 GHz -45.43 dBm -32.43 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.61027 GHz -45.46 dBm -32.46 dg
1.765 GHz 3,000 GHz 1.000 MHz 2.95905 GHz -44.,26 dBm -31.26 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.43332 GHz -44,12 dBm -31.12 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.92742 GHz -39.92 dbm -26.92 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.93442 GHz -40.11 dBm -27.11 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.65229 GHz -40.23 dBm -27.23 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65279 GHz -40.23 dBm -27.23 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.55083 GHz -36.35 dBm -23.35 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.55583 GHz -36.32 dBm -23.32 dB
- p— e m—
{ L J - L L J v
D: 23 15 15:

Highest Channel / QPSK

Spectrum
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 902,80610 MHz -45,33 dBm -32.33 d8
1.000 GHz 1,700 GHz 1.000 MHz 1.61587 GHz -45.49 dBm -32.49 dB
1.765 GHz 3.000 GHz 1.000 MHz 2.46810 GHz -43.86 dBm -30.86 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.95942 GHz -40.20 dBm -27.20 dB
9.000 GHz 13,000 GHz 1.000 MHz 1265629 GHz -40.21 dBém -27.21 d8B
13.000 GHz 18,000 GHz 1.000 MHz 1554500 GHz -36.32 dém -23.32 d&
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FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 4 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spe ¥
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 963.88556 MHz -45.45 dBm -32.45 dB 30,000 MHz 1,000 GHz 1.000 MHz 926.55922 MHz -45,16 dBm -32.16 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.69703 GHz -45.28 dBm -32.28 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.59663 GHz -45.38 dBm -32.38 d&
1.765 GHz 3,000 GHz 1.000 MHz 2.95320 GHz -44,26 dBm -31.26 dB 1,765 GHz 3,000 GHz 1.000 MHz 2.96769 GHz -44,11 dBm -31.11 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.82192 GHz -40.12 dBm -27.12 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.85900 GHz -40.18 dBm -27.18 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.65329 GHz -40.29 dBm -27.29 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65679 GHz -40.11 dBm -27.11 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.54291 GHz -36.38 dBm -23.38 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.53958 GHz -36.09 dBm -23.09 dB&
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Spectrum
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rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 995,39480 MHz -45,30 dBm -32.30 dB.
1.000 GHz 1,700 GHz 1.000 MHz 1.68233 GHz -45.51 dBm -32.51d8
1.765 GHz 3.000 GHz 1.000 MHz 2.95247 GHz -44.00 dem -31.00 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.90742 GHz -40.19 dBm -27.19 d8
9.000 GHz 13,000 GHz 1.000 MHz 1266479 GHz -40.04 dBm -27.04 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.53791 GHz -36.41 dBm -23.41 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 4 / 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spe ¥
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 935.28486 MHz -45.44 dBm -32.44 dB 30,000 MHz 1,000 GHz 1.000 MHz 948.37331 MHz -45.45 dBm -32.45 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -43.61 dBm -30.61 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.60852 GHz -45.73 dBm -32.73 d8
1.765 GHz 3,000 GHz 1.000 MHz 2.94835 GHz -44,10 dBm -31,10 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,07387 GHz -44,24 dBm -31.24 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.92242 GHz -40.07 dBm -27.07 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.90242 GHz -40,12 dBm -27.12 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.64629 GHz -40.03 dBm -27.03 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65479 GHz -40.20 dBm -27.20 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.55083 GHz -36.33 dBm -23.32 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.55375 GHz -36.31 dBm -23.31dB
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Spectrum
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rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 982,79110 MHz -45,28 dBm -32.28 dB.
1.000 GHz 1,700 GHz 1.000 MHz 1.61202 GHz -45.50 dBm -32.50 d8
1.765 GHz 3.000 GHz 1.000 MHz 2.49485 GHz -44.23 dem -31.23 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.90842 GHz -40.18 dBm -27.18 dB
9.000 GHz 13,000 GHz 1.000 MHz 1265529 GHz -40,09 dBém -27.09 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.55250 GHz -36.21 dém -23.21 d&
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ssamon . FCC RADIO TEST REPORT Report No. : FG271545B
Frequency Stability
Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0028
40 Normal Voltage 0.0025
30 Normal Voltage 0.0029
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0034
0 Normal Voltage 0.0032
PASS
-10 Normal Voltage 0.0008
-20 Normal Voltage 0.0051
-30 Normal Voltage 0.0055
20 Maximum Voltage 0.0050
20 Normal Voltage 0.0000
20 Battery End Point 0.0037
Note:

1. Normal Voltage = 4.05 V. ; Battery End Point (BEP) = 3.85 V. ; Maximum Voltage = 4.35 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A4-43 of 43
FAX : 886-3-328-4978
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LTE Band 5

Peak-to-Average Ratio

Mode LTE Band 5/ 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.23 5.30 6.14 6.61 PASS
TEL : 886-3-327-3456 Page Number 1 A5-1 of 31

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 5/ 10MHz / QPSK

LTE Band 5/ 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum
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C y G Distril Function Samples: 130000 C y Ci Distril Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
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Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

26dB Bandwidth

Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.24 1.21 3.07 3.02 4.9 4.92 9.81 9.81 - - - -
Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.23 1.22 3.03 3.03 4.89 4.92 9.89 9.71 - - - -
TEL : 886-3-327-3456 Page Number 1 A5-3 of 31

FAX : 886-3-328-4978




ssanranas. FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 5

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ectrum LE}“ ctrum l"r‘,‘
Ref Level 30.00 GBm  Offsel 10,90 dB & RBW 30 kHz RefLevel 30.00 dbm  Offset 10.00 db @ RBW 30 khz
o att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 17.02 dBm| mili] 17.20 dBm|
' 836.20070 MHz 1 836.37410 MHz
20 . I T 26.00 dB 20 N P ndp 26.00 d8
0 AP AT A i e 1.244800000 MHz 04 [ N g e ey 1.214000000 MHz
Q factor \ 671.4] Q factor 688.9
/
od od
BUE! -10d
4 /\ Y, AW AP P A Yo
<211 - —= 20 N 0 E—
¥ ~ AN - = T \ﬁ,;\\_.
-30 -30
-40 -40 df
50 df -50 di
60 df -60 de
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 836.2007 MHz 17.02 dBm ndB down 1.2448 MHz ML £36.3741 MHz 17.20 dBm nd@ down 1214 MHz
T fy 835.8762 MHz -8.90 dam nds 26.00 d8 T L 835,893 MHz -9.06 dam nds 26,00 da
T2 1 937.121 MHz -9.05 dBm Q factor 5716 T2 1 £37.107 MHz -9.02 dBm Q factor 588.9
L J J L] L Jjd ] ]
3 16: .
ctrum s pectrum &
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 18,43 dBm)| MI[1] 18.01 dBm
ML B 68480 MHZ 1 835.94860 MHz|
20 20
A e 26.00 dB P I o e 26.00 dB
104 f B 3.074900000 MHz| 10 4 / - Bwe 3.021000000 MHZ|
Q factor 271.8 7 Q factor 276.7
/ A I
od T = B i
e v '
-10 df -10 d f
/
N il s L \
204 s 204 =] o P
-30 -30
40 d -40 de
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.6848 MHz 18.43 dam nd8 down 2.0749 MHz ML 835,94B6 MHz 18.01 dam nd8 down 3,021 MRz
TL 1 834.9595 MHz -7.93 dBm nd8 26.00 dB T1 L B35.0015 MHz -8.26 dBm nd8 26.00 dB
T2 1 838.0345 MHz -7.43 dBm Q factor 271.8 T2 1 B83B.0225 MHz -7.73 dBm Q factor 276.7
L I 4 - [S JL 4 -
ectrum LE}“ pectrum l"r‘,‘
Ref Level 30.00 GBm  Offset 10,90 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.00 db @ RBW 100 khz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.45 dbm)| MI[1] 16.03 dBm
M1 836.79000 MHz " 836.97000 MHz
20 20
L I I, SR AP 26.00 dB B ndB 26.00 dB
- [Ny o Vg™ J\J*'}\ 4.905000000 MHZ| 0d R e M s Rl At -7, WSV 4.915000000 MHZ|
i Q factor 170.6 i Q factor \ 170.3]
! |
od 0 d
T % i
10 df - -10 o i
/ \ /
20’?\‘,.,.4 o= 7 T 20d pv=
-30 Bl
40 d -40 de
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.79 MHz 17.45 dBm nd@ down 4.905 MHz M1 B36.97 MHz 16.03 dBm nd@ down 4915 MHZ
TL 1 834.072 MHz -8.26 dBm nd8 26.00 dB T1 L 34,042 MHZ -10.25 dbm nd8 26.00 dB
T2 1 838.978 MHz -8.21 dBm Q factor 170.6 T2 1 B3B.958 MHz -10.14 dBm Q factor 170.3
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 5

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum LE}“ ctrum l“r‘,‘
Ref Level 30.00 GBm  Offset 10,90 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 10.00 db @ RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
MiL1] 17.36 dBm) MiL1] 16.16 dBm)
834,0220 MHz B37.8590 MHz
e . N R T P 26.00 dB 2 - A 26.00 dB
04 - d N R 9.810000000 MHz, 04 1 v - 9.810000000 MHZ]
7 Q factor 85.0) T Q factor 85.4
{ {
od 0 7
o y
-0 d - 10 d ¥
N ! /
-2 d - e 20 d - -
A A" el ey
30 30
40 d -40d
50 d -50 d
-60 df -60 o
CF 836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 834.022 MHz 17.36 dBm nd@ down 9.51 MHz ML T £37.859 MHz 16.16 dBm nd@ down 3.61 MHz
T fy 831,645 MHz -8.88 dam nds 26.00 d8 T L B31.585 MHz -9.79 dam nds 26,00 da
T2 1 941,455 MHz -6.65 dBm Q factor 85.0 T2 1 £841.395 MHz -10.31 dBm Q factor 85.4
L I J \ )i J A

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

J

s pectrum &
Ref Level 30.00 cbm  Offset 10,90 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 0 dE SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.47 dBm)| ™M1[1] 16.02 dBm)
835.98250 MHz s 837.05740 MHz
41
= X ndg 26.00 dB| e A A - " B 26.00 dB|
04 [ VA T e 1.225200000 MHz 104 T T T e T T e 3.027000000 MHz|
Q factor 682.3] T Q factor \ 276.5
J \
o 1 3 0 /
-t0d - -10d
A P \
\ AT SIS S — . —— T
~ A - N e
-30
-40d -40 d
50 df -50 di
60 df -60 de
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 835.9825 MHz 15.47 dBm ndB down 1.2252 MHz ML B37.0574 MHz 16.02 dBm ndB down 3.027 MHz
T1 1 835.8846 MHz -10.83 dam nds 26.00 dB T1 L £34.9955 MHz -9.59 dsm nds 26.00 d8
T2 1 8371096 MHz -10.82 dBm  factor 662.3 T2 1 B38.0225 MHz -9.93 dBm  factor 276.5
(S I 4 - L JL 4 ‘
3 6t .
Spectrum L“_‘;“ pectrum l"r‘,‘
Ref Level 30.00 GBm  Offset 10,90 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.00 db @ RBW 300 khz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 14.87 dBm| mili] 16.28 dBm|
834.47200 MHz " 836.1000 MHz
20 x ndg 26.00 dB| 2 N . dB 26.00 dB|
N T AT Vo e s LN A W - T PP L e 4.885000000 MHz . ' waiiitndily et e 0.800000000 MHZ|
10 d ‘ M- 10 !
] Q factor 170.8 T Q fe \\ 4.5
od 1 od 7 T
4
04 o4 I |
20 d 20 d )i \, e
A ~ N ~ \ - W~
. L Apam=t Y N
40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 834.472 NMHz 14.87 dBm ndB_down 4.885 MHz ML 36,1 MRz 16.28 dBm ndB_down 9,89 MHZ
TL 1 834.042 MHz -11.52 dam nd8 26.00 dB T1 L B31.605 MHz -10.16 dBm nd8 26.00 dB
T2 1 838.928 MHz -11.00 d8m Q factor 170.8 T2 1 B41.495 MHz -10.15 dém Q factor 84.5
L I 4 - [S JL -

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 5

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256QAM

ectrum L"F‘;“ ctrum l“r‘,‘
Ref Level 30.00 GBm  Offsel 10,90 dB & RBW 30 kHz RefLevel 30,00 Bm  Offset 10,50 dB & RBW 100 kHz
o att 30dB BWT 632 ps @ VBW 100 kHz  Mode Auto FFT e att SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.80 dBm| mili]
83650000 MHz 836
e T ndB 26.00 dB & 26.00 dB
w0 A il Piger mnp, 1216800000 MHz 104 Ao e P 8.027000000 MHz
7 Qfactor | 687.5 ] 276.4
/ \
i / !
od 0 7 T
. k
BUE! -10d 4
‘f \
20 20 -
- ; \ .
30 e = 30 iy =
-40 -40 df
50 df -50 di
-60 df -60 o
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 836.5 MHz 14.80 dBm ndB down 1.2188 MHz ML £35.5539 MHz 15.05 dBm ndB down 3.027 MHz
T1 1 835.8874 MHz -11.06 d8m nds 26.00 d8 T1 1 834.9775 MHz -11.12 dém nds 26.00 da
T2 1 837.1042 MHz -11.24 dém  factor 667.5 T2 1 5350045 MHz -10.68 dém  factor 276.4
L J J L] L Jjd ] ]
ctrum t"‘? pectrum l"%‘
Ref Level 30.00 dém  Offset 10,90 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.50 db & RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
2.2 aBm ™Il 14.10 dBm)
8 100 MHz 8958610 MHz
20 20
26.00 dB T ndB 26.00 dB
04 - 4.915000000 MHz 104 AP P | e B 9.710000000 MHz
T o 170.0 i Q factor 86.1
{
od i od
/ \
L .
04 - L 10 d !—
f | {
2 / 20 di
20 d T 20
. \ - a2
R v M ALV T 0 B SR o w———
-0 d -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 835.521 MHz 12.28 dBm nd@ down 4.915 MHz M1 B35.B81 MHZ 14.18 dBm nd@ down 9.71 MHz
TL 1 834.032 MHz -14.04 dBm ndd 26.00 dB T1 L B31.665 MHz -12.56 dém ndd 26.00 dB
T2 1 838.948 MHz -13.33 dam qQ factor 170.0 T2 1 841,395 MHz -11.60 dam qQ factor 86.1
L JL J o L JL J [

TEL : 886-3-327-3456

FAX

886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

Occupied Bandwidth

Mode LTE Band 5 : 99%OBW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.10 2.70 2.70 4.48 4.50 9.05 8.99 - - - -
Mode LTE Band 5 : 99%OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.09 1.09 2.71 2.75 4.50 4.48 9.01 9.05 - - - -
TEL : 886-3-327-3456 Page Number 1 A5-7 of 31
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ssanranas. FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 5

Middle Channel / 1.4MHz /| QPSK

Middle Channel / 1.4MHz /| 16QAM

tm lm
v v
Ref Level 30.00 dém  Offset 10,90 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.50 db & RBW 30 kHz
o Att 30de SWT  £3.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
™Il 17.20 dBm| ™Il 17.14 dBm)
M 836.68180 MHz M 836.41330 MHz
2 X Bve T2 1.090909091 MHz e X Oce Bw 1.099300699 MHz|
P R e N L e A it P o
10 df . 10 d ‘ -
/ i
od 7 Y od / i
{ ‘ [ \
-0 ] - -10 7 T
J \ / \
204 _ / N 204 \
purie g ¥ T U P = SR
a0 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 835.6816 MHz 17.20 dBm ML £36.4133 MHz 17.14 dBm
T1 1 835.95175 MHz 10.47 dBm Oce Bw 1.090905091 MHz T1 1 835.95175 MHz 9.64 dém Oce Bw 1.099300699 MH2
T2 1 837.04266 MHz 12.45 dBm T2 1 837.05105 MHz 9.18 dbm
L L J L JL J [

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

)
(@ [=
Ref Level 30.00 GBm  Offset 10,90 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.00 db @ RBW 100 khz
o att a0de SWT 10 s @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1843 dBm) ™M1[1] 17.49 dBm)
- 11 837.00340 MHz - by 835.94260 MHZ,
[N S RN R e 2.697302697 MHz P 2.703296703 MHZ
10 di r 10 d
{ /
o E ] 7
-10 df f -10 d
\, \\
-2y = o P e NP (p—
a0
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.0934 MHz 18.43 dam ML L 835,9426 MHz 17.49 dam
T1 1 835.15135 MHz 12.91 dBm Oce Bw 2.697302697 MHz T1 L 835.15734 MHz 11.44 dBm Oce Bw 2.703296703 MHz
T2 1 837.84865 MHz 12.46 dam T2 1 837.86064 MHz 11.15 dam
L I 4 - [S JL 4 -
ectrum LE}“ vectrum l"r‘,‘
Ref Level 30.00 GBm  Offset 10,90 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.00 db @ RBW 100 khz
o att a0de SWT 10 s @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
16.25 dbm) MiL1] 16.17 dBm)
2 837.17900 MHz 835.31100 MHZ
Ti A ~d\ A 4475524476 MHz| Occ Bw - 4.495504496 MHz|
S LA AV i e T S
10 di j‘ T T
\ |
od Y
/ \ \
-10 df T +
\ \
20d | \
Ny R AT AN - Y i SV
a0 30
40 df -40 di
50 df 50 d
&nd -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.179 MHz 16.25 dam ML L B3%.311 MHz 16.17 dam
T1 1 834.26224 MHz 11.73 dBm Oce Bw 4,475524476 MHz T1 L 834.25225 MHz 10.26 dBm Oce Bw 4.495504496 MHz
T2 1 838.73776 MHz 11.05 dam T2 1 838.74775 MHz 10.33 dam
L L

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 5

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum = ctrum (=
Ref Level 30.00 GBm  Offsel 10,90 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 10,50 dB & RBW 300 kHz
fo Att 30d8 SWT 12.6 ps @ VBW 1 MHz Mode Auto FFT po Att 30.d8 SWT 12.6 ps @ VBW 1 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 18.05 dm| mili] 17.57 dBm|
20 [ 3.7630 MHzZ - it 837.0590 MHz
o~ o |~ R T 0.050940051 MHz I S N ST £.001008991 MHz
1 d o X 10 d ¥ il R
! | ]
/ il d \
od i T 0 f
{ ) ] s
104 04 { |
/ \
e ad b -/ \
SR S = = N LW —
)
-40 -40 df
50 df -50 di
60 d -60 db
CF 836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 833.763 MHz 18.05 dBm ML 37.059 MHz 17.57 dém
T1 1 831.9645 MHz 11.07 dém Oce Bw 9.050945051 MHz T1 1 831.9845 MHz 11.25 dBm oce Bw 8.991008991 MHZ
T2 1 841.0155 MHz 12.17 dBm T2 1 5409755 MHz 10.92 dBm
L I J \ )i J A

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

Lm lm
v v
Ref Level 30.00 GBm  Offsel 10,90 dB & RBW 30 kHz RefLevel 30,00 Bm  Offset 10,50 dB & RBW 100 kHz
o att 30dB BWT 632 ps @ VBW 100 kHz  Mode Auto FFT e att SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 5.99 dBm mili] 16.76 dBm|
20 , 836.74060 MHz - 837.01550 MHz
poc B 1.088111888 MHz e 2.700290700 MHz
O e s e
1 d i A - 104 -
i / \
o s 0 .
/ Y / \
-0 d v -10 di 1
20 d \‘..\ T
L e Al v .
50/
-40d -40 d
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 836.7406 MHz 15.99 dBm M1 837.0155 MHz 16.76 dBm
TL 1 835.95455 MHz 9.39 dBm Occ Bw 1.088111688 MHz T1 L 835.14535 MHz 10.37 dBm Occ Bw 2.709290709 MHz
T2 1 837.04266 MHz 8.86 dBm T2/ 1 B837.85465 MHz 9.46 dBm
L JL J L JL J [
ectrum LE}‘ pectrum l“r‘,‘
Ref Level 30.00 GBm  Offsel 10,90 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,50 dB & RBW 300 kHz
fo Att 30d8 SWT 19 ps @ VBW 300 kHz  Mode Auto FFT po Att 30.d8 SWT 12.6 ps @ VBW 1 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.03 dBm| mili]
20 83663000 MHZ - .
I3 Oce B 4.495504496 MHz O X _OccBw 9.010989011 MHz
I — E 1-n e A | TE
04 A, W iy L 10 d 3 1
,‘I \ / b
ad ; X 0 7
-10 df e \ -10 o
/ \
20 d i 20 df
. A " I =
o o . R T N S o TN
| il - VY NN P WAWN
-40 -40 df
50 df -50 di
60 d -60 db
CF 836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 B836.63 MHz 14.03 dBm ML 637.539 MHz 15.72 dBm
T1 1 834.25225 MHz 8.23 dBm oce Bw 4.495504496 MHz T1 1 831.9845 MHz 9.75 dBm oce Bw 9.010989011 MHZ
T2 1 938.74775 MHz 9.62 dim T2 1 B4D.995E MHz 9.55 dBm
L JL J L JL [

TEL:
FAX:

886-3-327

-3456

886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 5

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256QAM

tm lm:
v v
Ref Level 30.00 dém  Offset 10,90 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.50 db & RBW 100 kHz
o Att 30de SWT  £3.2ps @ VBW 100kHz  Mode Auto FFT I Att SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
| ™M1[1] 14.59 dBm) ™M1[1] 14.95 dBm)|
20 836.50280 MHz - 835.99050 MHz
1 Oce B 1.088111888 MHz % Occ B - 2.745254745 MHz
o o A I~ di By, St UV e S Ve YAt
10 d H - 10 T
7 i \
od 1 od I
/ \ / 4
/ \
-10 ¢ - 10 di - “
f \ / \
20 di ! i 20 df £
N LS \, /
0 Saes . Y -
5 = = - =
WA v e Sy
-40d -40 d
-50 d -50 di
60 d -60 db
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 835.5026 MHz 14.53 dBm ML B35.9905 MHz 14.95 dBm
T1 1 835.95734 MHz 6.62 dam Occ 8w 1.088111888 MHz T1 L 835.13337 MHz 8.74 dBm Occ 8w 2.745254745 MHZ
T2 1 837.04545 MHz 7.47 dém T2 1 837.87662 MHz 9.02 dém
L L J L JL [

Middle Channel / 5SMHz / 256QAM

Middle Channel / 10MHz / 256QAM

o
(@ [=
Ref Level 30.00 GBm  Offset 10,90 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.00 db @ RBW 300 khz
o att a0de SWT 10 s @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.72 dBm) ™M1[1 13.62 dBm)
- 837.44900 MHz - 835.0810 MHz
Bec B 4.475524476 MHz : Bw 050949051 MHz
} i o B O e LS PR Pavy e
0 = < 7 = 10 + < ¥
/ \ | \
od ; ' od
/ L { |
J 1 i \
10 d T -10 T
/ \ { \
|
204 4 20 d £ )
/ 4 .
e L 7 o) e 30 dbm—— -
-40 ds -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.448 NMHz 12.72 dam ML 35,081 MHz 13.62 dam
T1 1 834.26224 MHz 6.52 dBm Oce Bw 4,475524476 MHz T1 L 5319645 MHz 8.66 dBm Oce Bw 9.050949051 MHz
T2 1 838.73776 MHz 7.13 dam T2 1 8410155 MHz 7.78 dam
L U wa Il
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

oo

Spectrum || pectrum [V]
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30.00 dBm  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit Gheck PAES | SPURIGIECHNEKABS PAES

¥ ; ; Aks Line _§PURIDUS_LINE_ABS PAS
20 ug’u_‘gn PURIOUS_| INE_ABS P A\ 20 GBH‘.‘P {}“\ 5
10 dem ,/ '! 10.dem [ i
ods ‘ ‘l 0 dem B
-10 dBm } -10 dBm. J
SPURIOUS_LINE_ABS \ I}
20 dBm ]t-\ -20 dim—
-20 dBm ’/ .1 -30 dBm—y ‘1"
-40 dem ’/ ‘.M -40 df ‘\
-50 dBm — o dem ~
1TV N

B HBm -60 dBm —
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious EmissiuT; | | | | Spurious Emissions

Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -49.98 dém -36.98 d& 847.000 MHz 849.000 MHz 100.000 kHz 848,76523 MHz 22.60 dBm -7.50 d&

823.000 MHz 824,000 MHz 20.000 kHz 823,99950 MHz -24.81 dBm -11.81 dB 540,000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -92.96 dBm -9.96 dB

824.000 MHz 526,000 MHz 100,000 kHz 824,26673 MHz 21.94 dBm -8.06 d& 850,000 MHz 860,000 MHz 100.000 kHz 850.00500 MHz -49.55 dbm -36.55 db

—
Y
il ] N [ 2
Datez 1 2022 11:1 as Date 17 11:21:16

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

Spectrum

Ref Level 20,00 dém

Offset 10,90 de

Ref Level 30.00 dem  Offset 10.90 dB Mode Auto Sweep Mode Auta Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
. . ' abs Line _§PURIDUS_|LINE_ABS, PABS
20 dIB!I';“H PURIOUS INE_ABS PABS 20 dbm
" By,
10 dBm / '“"'\\ 10 m-a]i. ‘\
o / oo
a '
-10 dem - | -10 dpm
SPURIOUS_LINE_~BS f \
-20 dem J W’\M\. Bm
-30 dBm -30 dém *.
2
40 dBm y 40 dem
S e
-50 dBm — 50 dem .
e
— 4—__"7-—”"““"""“—’ \L‘—‘—,‘_‘k—‘;v
U dem -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,99500 MHz -29.93 dém -16.93 d& 847.000 MHz §49.000 MHz 100.000 kHz §48,35564 MHZ 14.62 dBm -15.38 dB
523.000 MH2 | B4.000 MHz 20.000 kHz 823,35950 MHz ~28.45 dbm -15.45 d8 849,000 MHz 850000 MHz 20,000 kHz 49,0564 MHz -25.47 cBm -12.47 dB
824.000 MHz £26.000 MHz 100.000 kHz 824.32268 MHz 14.16 dém -15.84 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -26.58 dbm -15.58 dB
.
i J1 £

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A5-11 of 31



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG271545B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum = um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PAES
. ; ; AES Line _$PURIDUS_LINE_ABS PAB
0 ulﬁ’l_:;m PURIOUS_| INE_ABS P N 20 dbime e 5
/l i
10 dem f 10 dBm: ‘l
B [
0ds / l 0 dem J
-10 dBm | -10 dBm.
SPURIOUS_LINE_ABS ]H_ ]
-20 dBm " -20 dBm
.30 dem } -30 dBm L
-40 dBm JM -40 dun‘/ \t\“
. . A gt wﬁff
S N w Ton —
B - 50 dBm E— —
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -50.42 dBm -37.42 d& 847.000 MHz 849.000 MHz 100.000 kHz 848,74326 MHz 21.57 dBm -5.43 dB
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -25.59 dBm -12.59 dB 949,000 MHz 850,000 MHz 20,000 kHz 549,00050 MHz -92.64 dbm -3.64 dB
824.000 MHz 826,000 MHz 100.000 kHz 824.23676 MHz 21.19 dBm -8.81 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.014399 MHz -49.87 dBm -36.87 dB
S
Y
i e N [1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
6 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20 chine s
10 dBm ot Y 10 derfl "
ods [ \ 0 cn_/ !
[ '\ | |
-10 d8m - -10 dBm -
SPURIOUS_LINE_ABS i i
-20 dem ‘ ‘M -208Bm l
-30 dBm -30 dem
e
"'IM ‘k“"\mI\
40 dBm 40 dem
—r’/ .
-50 dBm -50 dBm
e |
B e
m -60 dem —
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,98801 MHz -33.00 dbm -20.09 05 000 MiE | B45 o0 Wiz 100.000 KAz T 545 B _mml
823.000 MHz 524.000 MHz 20.000 kHz 823.93656 MHz -30.75 dBm -17.75 dB 340,000 MH= 850,000 MH2 20,000 kiz 349 00050 MHz ~29.04 dBm 1604 db
824.000 MHz 526,000 MHz 100.000 kHz 524.60440 MHz 13.03 dém -16.97 dB 850,000 MHz 850.000 MH2 166 D00 kHz BE0.00500 Mz 31.84 dBm 1664 db
T
I 1 P
Date: 17.5EP.2022 11:14:06 7
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ssanranas. FCC RADIO TEST REPORT Report No. : FG271545B

LTE Band 5/ 1.4MHz / 64QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
ectrum =il s um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PARS
. . . AkS Line _$PURIDUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P f"\ 20 dhine /’\ S
10 dem J‘ \ 10 dBm: ( \
o b | 0 dem
' J
-10 dem | -10 dBm—1—
SPURIOUS_LINE_ABS H {
-20 dem T -20 dem—f
|
-30 dBm P\ -30 dem ]
40 dem | 40 dem- “-\
! - Y
-50 dBm o "'h 2 i »1\
I — N s —
B0 HBT -60 dBm
Start 815.0 MHz 3003 pts stop 826.0 MHz | || Start 847.0 Mnz 3008 pts Stop 860.0 Mz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,99600 MHz -52.27 dém -39.27 d8 547.000 MHz 849,000 MHz 100.000 kHz 848,75524 MHz 19.90 dBm -10.10 dB
£23.000 MHz 824,000 MHz 20,000 kHz 823,99950 MHz -33.15 dBm -20.15 8 949.000 MHz 850,000 MHz 20.000 kHz 84901648 MHz -29.76 dBm -16.76 dB
824.000 MHz 526,000 MHz 100.000 kHz 524.24875 MHz 18.82 dém -11.18 dB 550,000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz 51.52 dBm 38.52 dB
S
T
i [ i 1 )
Date: 17.SEP.2022 11:24:23 pate: 17
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.90 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvaPwr (@1 vgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIDUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm n 10 dpry e
0 dby I \‘ 0de \
{ | \
-10 d8m ! L -10 dBm
SPURIOUS_LINE_ABS ‘ \
-20 dem t \ -20 dBm
-30 dem ,i W W,MB"
-40 dam pas? 40 dom M:qﬂh
A
-50 dBm -50 dem
|
e
“HUHBH -60 dBm
Start 815.0 MHz 3003 pts stop 826.0 MHz | || Start 847.0 Mnz 3008 pts Stop 860.0 Mz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,93207 MHz -40.27 d&m -2r.27 dé 547.000 MHz 849,000 MHz 100.000 kHz 848,60140 MHz 12.15 dBm -17.85 dB
£23.000 MHz 824,000 MHz 20,000 kHz 823,99950 MHz -35.82 dBm -22.82 8 949.000 MHz 850,000 MHz 20.000 kHz 849,06344 MHz -35.14 dBm -22.14 dB
824.000 MHz 826.000 MHz 100.000 kHz 624.32068 MHz 10.81 dBm -19.19 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -37.27 dbm -24.27 dB
T
) i )
Date: 17.5EP.2022 11:25:21 17
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 5/ 1.4MHz / 256QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum = um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr

Limit Fheck PABS | SPURIGIECHNEKABS PAES

3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P : 20 gbine A 5
10 dBm / ‘\ 10 dBm ( \
0ds \ 0 dem ‘
-10 dem -10 dem—1-
SPURIOUS_LINE_ABS \ ]
20 dBm \‘ -20 dBm f
-30 dém fl\ -30 dem—T
-40 dBm y 40 dBm—¢ '.,,'
-50 dem fM \“"‘\W u;:’wﬂ ~
[ _FL'-"' L Tmn\_
B HB -60 dem P ===
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

815.000 MHz 923,000 MHz 100,000 kHz 822,98801 MHz -52.95 dém -39.95 de 847.000 MHz 849.000 MHz 100.000 kHz 848,75924 MHz 17.73 dBm -12.27 d&

823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -36.75 dBm -23.75 dB 949,000 MHz 850,000 MHz 20,000 kHz 540,02448 MHz -38.29 dBm -25.20 dB

824.000 MHz 826.000 MHz 100.000 kHz 82426673 MHz 17.25 dém ~12.75 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -53.39 dbm -40.39 db

S
Y
il A I [] o
Date: 17 022 13:11:03 Date 17 13:14:48

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

@1 AvaPwr (@1 cvgPwr
Limit §heck PARS | SPURIGHE CHAEKARS_ PARS
J 3 3 ABS Li SPURIDUS, INE_ABS PAES
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm 10 derpe ..\
ode K[ \‘ i dBrr) i
|
-10 dém : ﬂ -10 dBm
SPURIOUS_LINE_ABS ‘ \ L
-20 dem f \ -20 dfm -
-30 dBm “’J h“'u., -30 gem
40 dBm - 40 dem
/’VW "“J‘\“\
-50 dBm = -50 dBm -
._—--—--""/ -“‘\-“M
50 e 60 dem 8
Start 815.0 MHz 3003 pts stop 826.0 MHz | || Start 847.0 Mnz 3008 pts Stop 860.0 Mz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,97203 MHz -41.39 dBm -28.39 d8 547.000 MHz 849,000 MHz 100.000 kHz 847,99800 MHz 10.50 dBm -19.41 dB
£23.000 MHz 824,000 MHz 20,000 kHz 823,94755 MHz -36.66 dBm -23.66 & 949.000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -39.80 dBm -26.30 db
824.000 MHz 826.000 MHz 100.000 kHz 624.34665 MHz 10.37 dBm -~19.63 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -41.09 dbm -28.09 dB
Y
) i )
Date: 17.5EP.2022 13:12:05 17 13:13:47
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum = um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHBEK PABS
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P [R\ 20 gbine [ : 5
10 dem (l li 10 dBm: ) \
ode L 0 dBm } !
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS ;[
-20 dBm J -20 dBm 7 \
-30 dBm j \ym r\ _30 dem ﬂ\ Lﬁ'l \‘m
40 derm [‘\ 7 “h"l,’j J 40 dem W#"r *
50 dam H‘! Y v, \w’J
e et | [ewsewnr —
T
B0 dBT -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts StE 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98801 MHz -32.80 dém -25.80 de 846.000 MHz 849.000 MHz 100.000 kHz 848.,74675 MHz 22.12 dBm -7.88 dB
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -16.69 dBm -3.69 d& 949,000 MHz 850,000 MHz 30,000 kHz 549,00050 MHz -15.03 dBm -2.03 dB
824.000 MHz 827.000 MHz 100.000 kHz 824.23826 MHz 22.07 dBm -7.93 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -37.64 dbm -24.64 db
S
Y
il A I [] o
Dater 1 022 11:25:086 7

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 10,90 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
: ; ; ABS Line _§PURIOUS_LINE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20.dhif
10 dBm 1QuslE e
[- 4 .-rwu\
0 dB 1 . derm T
‘ |
-10 d8m f 10 dem
SPURIOUS_LINE_ABS J
-20 dem -20 dBm
-30 dBm e } -30 dem A\ [
Mr»"" |y Py e
40 dBm — = 40 dem ™
-50 dam = -50 dem -
et e
-60 dBm -60 dem
Start 815.0 MHz 3003 pts stop 827.0 MHz | || Start 846.0 Mnz 3008 pts Stop 860.0 Mz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,86813 MHz -28.09 d&m -15.09 d& 546.000 MHz 849,000 MHz 100.000 kHz 847,85065 MHz 10.76 dBm -19.24 dB
£23.000 MHz 824,000 MHz 30.000 kkz 823,99950 MHz -25.35 dBm -12.35 8 949.000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -24.06 dBm -11.06 d8
824.000 MHz 827.000 MHz 100.000 kHz 625.69780 MHz 2.67 dém =20.13 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.13487 MHz -26.06 dbm -13.06 dB
T
) i )
Date: 17.5EP.2022 11:31:04 7
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 5/ 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectrum = um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHBEK PABS
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P f.\ 20 gbine E 5
10 dém Kl | 10 dBm ’
|
0 o8 ‘\ 0 dem { :
-10 d8m -10 dBm -
SPURIOUS_LINE_ABS Hl I
-20 dBm . -20 dBm I" \
-30 dBm + l‘} A 30 dem— '
o AN N ALY
//T\ NJ \ N\ v fj
-50 dam m,
= v {| B & s—
B HBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98801 MHz -39.88 dém -26.88 de 846.000 MHz 849.000 MHz 100.000 kHz 848,77073 MHz 21.73 dBm -8.27 dB
823.000 MHz 524.000 MHz 30.000 kHz 823.99950 MHz -18.82 dBm -5.82 dB 949,000 MHz 850,000 MHz 30,000 kHz 340,00250 MHz -15.08 dBm -2.98 dp
824.000 MHz 827,000 MHz 100.000 kHz 824,22627 MHz 21.00 dBm -9.00 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -38.64 dBm -25.64 dB
S
T
il A I [] [ ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 10,90 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr

Limit Fheck PAES | SPURIGIECHEEKARS PABS

¥ . ; AlS Line _§PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS PABS 20 b
10 dBm 10 Bt
P“'MMWW A
. f L[l cem ‘
| \
-10 dem “ -10 dem -
SPURIOUS_LINE_ABS W
20 dam J -20 dBm J'
-30 dém F -30 dém ¢
I L el ~.
-40 dBm .o -40 dBm
-50 dam '“/// -50 dem =
B By ‘ ™

60 dém -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts StE 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions

Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

815.000 MHz 923,000 MHz 100,000 kHz 822,85215 MHz -30.02 dém -17.09 de 846.000 MHz 849.000 MHz 100.000 kHz 847.85664 MHz 9.82 dBm -20.18 d&

823.000 MHz 824,000 MHz 30.000 kHz 823.98052 MHz -27.32 dBm -14.32 dB 543,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -26.28 dBm -13.28 dB

824.000 MHz 827.000 MHz 100.000 kHz 825.23327 MHz £.07 dBm -21.03 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,04496 MHz -29.51 dbm -16.51 dB

Y
) i )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 5/ 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectrum = Hm
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 db Mode Auto Sweep
S6L Count 100,100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Gheck PAES | SPURIGUECHABEKARS_ PABS
. ; ; AkS Line _§PURIOUS_L[NE_ABS, PAS
20 ghine _FPURIOUS_LINE_ABS P f\ 20 dhine { 5
10 dem /' 10 dBm: ‘ T
0dB l 0 dem [
-10 d8m \ -10 dBm
SPURIOUS_LINE_ABS \ J
-20 dém -20 dBm }
-30 dBm : /”\ -30 dem '\ 7 1
-40 dem ,JJ L -40 dem o 5
oo ALY A | Py Vo h A
I T—i ooy N ]
B U -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,97203 MHz -42,91 dém -29.91 de 846.000 MHz 849.000 MHz 100.000 kHz 848,74975 MHz 19.86 dBm -10.14 d&
823.000 MHz 824,000 MHz 30,000 kHz 823,99950 MHz -22.52 dBm -9.92 dB 543,000 MHz 850.000 MHz 20.000 kHz 540,00050 MHz -20.06 dBm -7.06 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Date: 17.§
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SPORTON LAB.
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Report No. : FG271545B

LTE Band 5/ 10MHz / 64QAM
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